AP A
15 77T

N
[I~12§;: ac=iRA CINAS ow

//"'/—-;\—-;:\\ v TESTING
180002280586 ly W CNAS L0690

\?“ (’?’f
“rf, 5 Ry s

AN

TEST REPORT

Ne: WT2020B03A01093

=

SHENZHEN XINTAO ACRYLIC
Entrusted by A O T'TD

Sample Name Acrylic sound barrier sheet

Test Type D VANUED Vintidstmenttest

b : :

National Research (e | ing Techniques

| for 0 _
China Building Material & Certification
- Group Co.,Ltd.

~ JNAOMARDIGAR

(et mmem )




.........

"-.__f-Natlonal Research Center of Testm g Techmques

for Bulldmg Materlals
Test Report

WT2020B03A01093 HB AR PageI of 4

'-'\Sample Name-:.' .' Aeryhc sound bamer sheet vy Test_ﬁpe A _'Ei-jtrustmen't.tést_

AR En't‘.-u's té..d ,I.Jy. P -SHENZHEN XINTAO ACRYLIC
(ool e PCOID ALY

CBrand, (0 SiNTa0, 0/

Yo Manufacturcr :

" TANHUI XINTAD PHOT@ELECTRIC _' Sample | According with |
| TECHNOLOGY COLTD /. | Deseription | testing requiremens | /

Sample

R ,I.gReeelved Date’_ .I0ctobel 12 2020 P\ A N :'Q‘_l,lfll.l'lfll'y _ 3-shee..lgl,s" \/

' Productlun

Qeloter, 2020 A0 | Modelrsize |

1220mmx2440mm”.
Cx1Smme

CANREAA)

W ."}T._e"st'-s_taia,d_ﬁ:rﬂ

Oetober 13

Described on th,c dfita,pa%e ; -. AN Test Date EORAPANEY 6 202 0

Judgment
Standard

TB/T 3122 2019 Aeeustlc clements oflallway sound barrier .

GB 8624~ 201/2 ﬂeauon foi burnmg bchawm of bmldmg matenals and e

products” 44X “7\ 4

7 est Ttems.

Airborne sound, m.gulaugn exteum etc. A total of 12'items. See pages 2-6
r/ \(—i‘z \.r r{\ '~. :
YN e v

#\Kedording to TBIT 31222010, the est results of ifems Ig.‘-l_(_} eemply

with’ the requirements,according to GB 8624-2012;the test. results ‘of fire

\ clasmﬁcatmn comply with Lhe 1equucments of flat bmldm matenals and |

PPN

A
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0 | Remarks: (Provided by i clenty Lovel: AL/

[ compan, fﬂf Wﬂ

Test Lnstltuuen Address No. I GuanzhuangDengll Chaeyang Dlstrlct Begmg China

Te]ephune +86- 010—51 167681 Post Code; 100024
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Test Ifem

; ‘Re-quii»eménfs- )
of Standard

Test
Results

Individual

Test Standard i §

i Welghted sc:-und ' .>30 dB.

mductlon

“34dB
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Conclusion
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11 v sound
AN msu!atlon
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i_ns_ulhtidn-

125Hz

/ _.',>15dB' -

33.1dB.

\ /Pass

9 _.25(11_12-:

>16dB /|

28.9dB

Pass

500Hz |

¢ 225dB\A

" 33.3dB

Pass

1 1000Hz

X\ To30dB K

36.0dB. .

. Pass

1 2000Hz:

:'. >30dB,"

"130.6dB

Pass.

/4000Hz/|

>35dB,

1/39.7dB.

Pass
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Sound msulatmn tabke of the test piece
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Sound insulation chalactellstlc curve’

of the test piece.
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- RemarkS' 1. Test address‘ Guanzhuang. 2 Thc relatwe air, hmmdlt}' SS%, the temperature 23°C,the atmospherrc

":;. pressure of !ha experlmental ronm 100 2kPa 3 The thickness of samp]e 20mm, the area density of sample: lSkgjm
Vol We1ghted saund reducnon (R-w) and spectra] correctlon amount (C C“) was ca]culatad according to' GB/T
Wy il 50121-2005 spec!ral currectmn arnOunt Of d|ﬁ'erent types of nolse sources shouId be:selected accordmg to the Tabie

A -- A{} {, 0f‘GB;‘T50121 2005,
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Test Item

‘Requlrements of
Standard

' TestResulls

A 'Individti'a! :
‘Conclusion

' Test_Standerd.- '_ |

S T

No damage on _the
b surface A\ YA Y

.N'b damage on |
"the-su_rfae_e. XK

' 'Pass.

A TBII‘3122 2019 '

o Ipact ¢
/[, resistance

e 'The samples could: be

W) _:ablete w:thstand the /
A YA YA \impact by 30.1:!:1] and i
70| for brittle materials; local AOAN

AN -dam:alge such.as rounid pit" A
W vag al[owed Butthe /7]
depth of the pit should be

less than 20fnm I{tEE

the thickness of 'samples 7\,
CATN

is less than 20m; tIF
depthof the'p pﬂ_ﬁ’}u

b
# \l es_sll

less than the thlekness ofl KON,

Pass

5 9 ! f- /

SEBITA
14153:1993
MethodA 2

(Before use)

samples:
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AR A v AL D
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g,
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I sttt Y
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004/ C) |
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.- Remarks (BIank)
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. Ne . 'T¢$l' I"F.fﬂ.. bl RelIu:rements ef 4 '.'I'i‘f-lst' Resﬁ]!e _Indmdl‘lal Tost Standied’l

N T N Standard A YA Conclusion
oo | Vicat/softening TR AN | GB/T

/ OC o e X > o / o .
{ 10,/ | temperature’ . 110 C A _119 C Pass 16332000/
: X ) ; \ -Fs*f-lﬁﬂmm wuhln F$.<i 50mm within | -

Jo ] ; - Pass AN
' F]re 205 . 20s I\ ) /
¥ 11 eiass;ﬁcanon - —— ORI
XA XA DA A J’No burnmg dnps Ne burning drips 8626-2007
Bz(E) .
to ignite the filter |, to ignite the filter Pass
|7 paper within 208 papér within 20s
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A Remarks 1 The samples fm 1tems 4~1 0 and 12 are w;theut remforcmg tib or frame.

M \ 2 Fu‘e c]asmf' catlon test results relate to the behaweur of lhc iest speclmens ofa product under the

A potenttal fire. haZard of the product inuse,

\ partlcular cendxt:ons of the test, they are not mtended to be the sole cr1terlon for assessing the

THE END
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